
 

     

 

Berlin, Germany 
2014 

© Copyright 2014 by the KompetenzZentrum Wasser Berlin gGmbH. All rights including translation into other 
languages, reserved under the Universal Copyright Convention, the Berne Convention or the Protection of Literacy 
and Artistic Works, and the International and Pan American Copyright Conventions. 

Cicerostr. 24 
D-10709 Berlin 
Germany 
Tel  +49 (0)30 536 53 800 
Fax  +49 (0)30 536 53 888 
www.kompetenz-wasser.de 

REPORT 
Contract:  11245 UEP II  
Final  vers ion ,  Date: 23.01.2014 

Extended summary 

Optimization of flocculation for tertiary filtration 

processes and evaluation of sustainability of 

tertiary wastewater treatment 

Project acronym: OXERAM 2 
[...]
microsieve effluent pipe bypass and this measured the particle size distribution 
continuously by light extinction at a wavelength of 635 nm at 25 mL/min. No pre-
treatment was necessary and it was possible to automatically clean the instrument every 
hour with distilled water or another cleaning solution. Piping and sensor cell maintenance 
was crucial to improve the quality of the results due to the high potential of the effluent 
water to post-flocculate. For optimization of the coagulant and flocculant mixing velocity, 
the particle counter results were more accurate than the turbidity sensor which did not 
detect any changes in the effluent water quality. The monitoring tool detected the lowest 
particle concentration for the optimized mixing velocity, see Figure 4. However, the 
particle counter did not provide better information than an online turbidity sensor for other 
parameters such as the coagulant types or doses. Therefore, while it is recommended to 
use an online particle counter during the microsieve plant start-up phase to optimize the 
coagulation and flocculation, for routine controls an online turbidity sensor is sufficient. 
Moreover turbidity sensors are less demanding in terms of maintenance effort. The 
project showed that using the turbidity signal on raw water to adapt the coagulant dose 
was very efficient. 

 



 

6 

 

 

 
Figure 3: Impact of pre ozonation and subsequent coagulation on the submicron particle content a) 
size distribution, b) particle removal < 200 nm at different ozone and coagulant dosages 

 
 
 
 

 

 

Figure 4: Increase of the mixing velocity in the coagulation tank 



 

7 

Role of organic substances in tertiary treatment via oxidation and 

membrane filtration 

In this work package the influence of different treatments (ozonation, coagulation) on 
macromolecular organic substances (biopolymers) in secondary effluent and the effects 
on subsequent ultrafiltration were investigated at lab-scale. Furthermore, fouling 
mechanisms were intensively investigated and an analytical method was developed to 
observe the formation of ozonation by-products. 

Analyses with LC-OCD showed a significant reduction of major organic foulants 
(biopolymers) for coagulation while ozonation appeared to transform macromolecules 
into compounds smaller than approx. 50 nm, see Figure 5. With ultrafiltration tests (PES 
membranes) it could be shown that coagulation is capable to reduce total fouling 
resistance to some extent and additional ozonation can further enhance the membrane 
filtration process. However, ozonation as a pretreatment step caused more irreversible 
fouling. The lowest irreversible fouling was achieved with coagulation. LC-OCD analyses 
showed that the transformation of organic matter by ozonation is mainly responsible for 
the observed increased irreversible fouling of ultrafiltration membranes. Tests with 
different membranes showed comparable results for pretreated secondary effluent 
concerning total fouling resistance. In contrast to the observations with all tested UF 
membranes, for the tested microfiltration membranes irreversible fouling was reduced 
with additional ozonation. In general, the pore size seems to be strongly influencing 
irreversible fouling if ozonation is used for pretreatment of membrane filtration. 

Intensive investigations of fouling mechanisms using filtration laws identified cake 
filtration as the dominant filtration process for coagulation while additional ozonation 
leads to increased pore blocking or in pore fouling, respectively. 

Experiments with secondary effluents from different sewage treatment plants in Berlin 
showed comparable fouling behavior for all observed pretreatments. Thus membrane 
filtration results generated with samples from WWTP Ruhleben seem to be transferable 
to other WWTPs in Berlin. 

MALDI-TOF-MS analyses of secondary effluent were not suitable to identify major 
organic foulants, neither in solution nor on top of the membrane after filtration. 
Consequently, MALDI-TOF-MS was primarily used for investigations of theoretical 
aspects of fouling by using model fouling substances. 

An analytical procedure for bromate was successfully developed with LC-MS/MS at TUB. 
With the procedure it was possible to quantify samples up to a limit of quantification of 
0.5 µg bromate per liter. Higher concentrations of bromate (> 10 µg/L) were produced 
only at specific ozone consumptions higher than 0.9 mgO3/mgDOC0, see Figure 6. 

 

 

 

 

 

 

 

 



 

8 

 
 

Figure 5: Removal and transformation of biopolymers by different pretreatments; a) removal (mean 
values with standard deviation for all pretreatment experiments carried out during project runtime) of 
biopolymers by ozonation (Zspez = 0.4 - 1.6 mgO3/DOC0), by coagulation (0.036 - 0.216 mmol 
Me3+/L), by combination of pre-ozonation and coagulation (Zspez = 0.4 - 1.6 mgO3/DOC0 and 0.036 - 
0.216 mmol Me3+/L) and b) exemplary LC-OCD chromatograms (HW55S column, focus on 
biopolymers) for the pretreatments. 

 

 
 

Figure 6: Bromate formation during the experimental phase in the lab and at the pilot plants for 
different ozone consumptions; experimental phase from March 2011 – December 2012; specific 
ozone consumption is calculated for DOC = 13 mg/L. 

 

30 40 50 60

0

1

2

0

20

40

60

80

100

ozonation +

coagulation

coagulation

 

 

b
io

p
o

ly
m

e
r 

re
m

o
va

l 
[%

]

pretreatment

ozonation

n = 20 - 38

a) b)
450 8101520

 

size [nm]

O
C

-s
ig

n
a

l [
a

.u
.]

retention time [min]

 effluent

 ozonation

 coagulation

 ozonation + coagulation

30

2 6 7.5 9 10 12 15

0

10

20

30

40

50

60

70

limit for drinking water = 10µg/L

 

 applied ozone concentration [mgO
3
/L]

B
rO

3

-  [
µ

g
/L

]

 lab    (n = 6 - 48)

 pilot (n = 11 - 62)

DOC = 13 mg/L

0.15 0.46 0.58 0.7 0.77 0.92 1.15

Z [mgO
3
/mgDOC

0
]



 

9 

Feasibility of the microsieve technology for advanced phosphorus removal 

The pilot trials (throughput of 10 – 30 m3/h) at WWTP Ruhleben proved that the 
microsieve technology (company Hydrotech, Sweden) combined with chemical pre-
treatment achieves good and reliable phosphorus removal with effluent values 
< 80 µg/L TP, see Figure 7. The first three months of pilot operation confirmed the 
general process performance observed during the pre-trials in 2009 but also revealed a 
need for process optimization with regard to the removal of suspended solids and the 
reduction of coagulant breakthrough. An improved performance was achieved through 
change from ferric chloride (FeCl3) to polyaluminum chloride (PACl). In the presented 
case, PACl gave clearly better results for the removal of phosphorus and suspended 
solids than FeCl3. Additionally, the occurrence of coagulant residues could be noticeably 
reduced. In contrast to FeCl3, dosing PACl led to an improvement of the water 
transmittance simplifying disinfection with UV irradiation. 

Load proportional dosing of PACl and polymer was introduced in order to avoid under as 
well as over dosing of the chemicals. The dose of cationic polymer had a significant 
impact on water quality and backwash time: With the initial process configuration 1.5 to 2 
mg/L cationic polymer were recommended for a safe and stable operation with adequate 
backwash time resulting in an average polymer dose of 1.7 mg/L. However, latest results 
showed that a polymer dose of only 0.6 mg/L is possible without losses in water quality 
and filtration performance when mixing conditions were optimized. During the 
constructional modifications the hydraulic retention time of the coagulation was reduced 
from 4 to 1 min at peak flow. Due to the installation of a TurbomixTM short-circuiting could 
be avoided. Furthermore, the turbulence in the flocculation tank was increased. Despite 
the noticeable reduction of the hydraulic retention time and the polymer dose the rebuild 
resulted in improved reduction of suspended solids (2.2 mg/L) and coagulant residues in 
the microsieve effluent. The operation regime of the chemical treatment prior to the 
microsieve filtration showed to be a trade-off between the energy demand for mixing and 
the polymer consumption. Due to the continuous operation over more than 20 months 
important operational experience was gained with regard to backwash behavior and 
cleaning intervals. The backwash time mainly correlates with the influent flow (10-
30 m3/h), the influent water characteristics and the properties of the formed flocs. Due to 
progressing fouling of the filter panels chemical cleaning was necessary every 4 to 
7 weeks. A shorter cleaning interval (e.g. every 4 weeks) might be beneficial as the 
backwash time and thus the energy demand could be kept on a lower level. In this 
application the microsieve produced on average 1.8 % of backwash water. The 
backwash water showed excellent settling properties (SVI << 50 mL/g) and might be 
easily treated via returning to the primary clarifiers. 

The UV disinfection unit as post-treatment after the microsieve was operated with a 
fluence of 730 J/m2. Good disinfection could be provided for a continuous operation of 
7 months, see Figure 8. During this period a concentration of less than 100 MPN/100 mL 
of E. coli and Enterococci in the effluent of the UV disinfection were achieved.  

Overall, the microsieve in combination with dosing of coagulant and polymer is a robust 
technology with low phosphorus effluent values (< 80 µg/L) and a low energy demand of 
about 21 Wh/m3 (+ site-specific energy demand for water lifting). Microsieving, together 
with UV disinfection, can be an option for applications targeting phosphorus removal and 
disinfection, e.g. effluent polishing for sensitive areas or landscape irrigation. 

 

 

 



 

10 

 

   
 

Figure 7: First pilot plant results (October/ November 2010) 

                    

 
Figure 8: Concentrations of the indicator organisms E. coli, Enterococci and Coliphages in the 
influent and effluent of the microsieve and after the UV disinfection. The limit of quantification (LOQ) 
for E. coli and Enterococci was 15 or 38 MPN/100 mL in dependence of the dilution. 

 

influent effluent

0

200

400

600

800

(n=22)       (n=35)

to
ta

l 
P

 [
µ

g
/L

]

influent effluent

0

4

8

12

16

(n=21)        (n=21)
S

S
 [

m
g

/L
]

influent effluent

0

1

2

3

4

(n=22)        (n=33)

to
ta

l 
F

e
 [

m
g

/L
]

1.E+00

1.E+01

1.E+02

1.E+03

1.E+04

1.E+05

1.E+06

1.E+07

1-Dec 31-Jan 1-Apr 1-Jun 1-Aug 1-Oct

E
. 

co
li 

[M
P

N
/1

0
0

 m
L]

influent MS

effluent MS

effluent UV

< LOQ

1.E+00

1.E+01

1.E+02

1.E+03

1.E+04

1.E+05

1.E+06

1.E+07

1-Dec 31-Jan 1-Apr 1-Jun 1-Aug 1-Oct

E
n

te
ro

co
cc

i 
[M

P
N

/1
0

0
 m

L]

1.E+00

1.E+01

1.E+02

1.E+03

1.E+04

1.E+05

1.E+06

1.E+07

1-Dec 31-Jan 1-Apr 1-Jun

C
o

li
p

h
a

g
e

s 
[P

F
U

/1
0

0
 m

L]



 

11 

Life Cycle Assessment and Life Cycle Costing 

of tertiary treatment schemes 

For a future upgrade of the wastewater treatment plant (WWTP) Ruhleben targeting 
advanced removal of total phosphorus (TP) (< 50-120 µg/L TP) and seasonal 
disinfection, various technological options for tertiary treatment of secondary effluent are 
suitable to fulfill these goals. This study applies the holistic methods of Life Cycle 
Assessment (LCA) and Life Cycle Costing (LCC) to assess and compare those options 
for tertiary treatment at WWTP Ruhleben in their environmental and economic impacts, 
including all relevant direct and indirect processes and effects of the WWTP upgrade. 
Options for tertiary treatment include gravity-driven processes such as dual media 
filtration (DMF), microsieve filtration (MSF), or high-rate sedimentation (HRS), and 
membrane-based processes such as ultrafiltration with polymer membranes (Polymer 
UF) or microfiltration with ceramic membranes (Ceramic MF). For disinfection in the 
summer period, gravity-driven processes are complemented by downstream UV 
disinfection, which is only applied in rain weather bypass for membrane processes. 
Process data for operational parameters and infrastructure design are based on 
optimized long-term pilot trials at technical scale (DMF, MSF, Polymer UF, Ceramic MF) 
or conservative process modelling based on supplier information (HRS). 

LCA shows that the existing phosphorus load in secondary effluent of WWTP Ruhleben 
(28 t/a TP) can be reduced substantially by all processes, eliminating 19-25 t/a TP (67-
90%) depending on the process, see Figure 9. A minor side-benefit for effluent quality is 
also expected from the further elimination of heavy metals adsorbed to particulate matter 
in secondary effluent. At the same time, tertiary treatment schemes will increase energy 
demand and related emissions of greenhouse gases (carbon footprint) of the existing 
WWTP process by an estimated 12-21% and 7-13%, respectively. Gravity-driven 
processes with low coagulant dosing (DMF, MSF, HRS) have a considerably lower 
energy demand and carbon footprint than membrane-based processes with high 
electricity demand for feed pumps and higher coagulant dose. At the same time, low-
energy treatment processes do not reach the exceptional high effluent quality of 
membrane-based processes. Consequently, a certain trade-off between energy 
demand/carbon footprint and effluent quality can be quantified. In analogy to the 
environmental assessment and effluent quality, LCC results show that total annual costs 
are lowest for HRS (5.1 Mio €/a) and comparable between DMF and MSF (5.7 Mio €/a), 
followed by Polymer UF (10.2 Mio €/a) and Ceramic MF (12.2 Mio €/a). In comparison to 
gravity-driven processes, membrane-based processes are characterized by both higher 
investment costs (factor 1.5 – 3x) and higher operational costs (factor 2 – 2.5x), mainly 
due to high costs of membranes, machinery, electricity, and coagulants. 

Comparing the relative resource efficiency for selected environmental and economic 
parameters related to the total load of eliminated phosphorus, DMF and MSF are the 
most efficient of the assessed technologies for tertiary treatment, spending ~ 250 €/kg 
Pelim and causing 180 kg CO2-eq/kg Pelim (both with UV disinfection as post-treatment). 
HRS + UV has higher relative costs (270 €/kg Pelim) and higher carbon footprint (235 kg 
CO2-eq/kg Pelim) due to the lower effluent quality of the process (= less reduction in TP 
loads). Membrane-based processes have the highest relative costs for P removal (400-
475 €/kg Pelim) and the highest carbon footprint (275 kg CO2-eq/kg Pelim): even though 
their superior effluent quality leads to the highest total reduction in TP loads, the high 
energy demand and costs of membrane processes yield higher relative spending of 
resources related to the final goal, see Figure 10. 

Based upon the pilot results and the LCA / LCC investigations, a simplified Excel based 
model was developed that enables to perform pre-planning of advanced phosphorus 
tertiary treatment (with or without UV disinfection) for any large WWTP. The model 



 

12 

enables to screen cost-efficiency and resource-efficiency of the processes considered in 
the project Oxeram, and to identify design and operation criteria leading to minimum 
specific costs and environmental impacts. 

 

 

 
Figure 9: Phosphorus reduction of different schemes for tertiary treatment 

 

 

 
Figure 10: Environmental and economic efficiency of different schemes for tertiary treatment 

 

0

50

100

150

200

250

300

350

400

0 100 200 300 400 500 600

E
n

v
ir

o
n

m
e

n
ta

l e
ff

ic
ie

n
cy

 

[k
g

 C
O

2
-e

q
/k

g
 P

e
li

m
]

Economic efficiency [Euro/kg Pelim]

Ceramic MF + UV bypass

Polymer UF + UV bypass

Dual media filtration + UV

Microsieve + UV

High-rate sedimentation + UV

High chemical demand

Low chemical demand

MODEL



 

13 

Publication list of project OXERAM 

Journals 

Genz, C., U. Miehe, R. Gnirss, and M. Jekel. 2011. The effect of pre-ozonation and 